
Chemical Engineering Journal 298 (2016) 162–182
Contents lists available at ScienceDirect

Chemical Engineering Journal

journal homepage: www.elsevier .com/locate /ce j
Review
Anaerobic digestion of pulp and paper mill wastes – An overview
of the developments and improvement opportunities
http://dx.doi.org/10.1016/j.cej.2016.03.119
1385-8947/� 2016 Elsevier B.V. All rights reserved.

⇑ Corresponding author at: Department of Environment and Planning, Center for Environmental and Marine Studies, CESAM, Department of Materials and
Engineering, Aveiro Institute of Materials, CICECO, University of Aveiro, 3810-193 Aveiro, Portugal.

E-mail address: Kamali@ua.pt (M. Kamali).
Mohammadreza Kamali a,b,⇑, Tânia Gameiro a, Maria Elisabete V. Costa b, Isabel Capela a
[...]
COD removal (%) BOD removal (%) Other parameters

Type Removal (%)

Physicochemical Electrocoagulation (Al) 75 70 Lignin 80 [80]
Phenol 70

Flocculation (polydiallyldimethylammonium) >90 – Turbidity >90 [81]
TSS >90

Ozonation �20 – DOC >15 [82]
Color >50

Fungi + solar photo-Fenton (Cryptococcus + Fe2+/H2O2) >90 – DOC 90 [83]

Biological Fungal (Aspergillus niger) 60 – MTBE extracts 97 [84]
Aerated stabilization basins 67 90 – – [85]
Aeration pond – – 2,4-DCP 56.0–77.6 [86]
Multiple stage activated sludge 65 95 – – [87]
Activated sludge 76 – Color 76 [6]
Activated sludge – – Sterols >90 [88]
Upflow anaerobic filtera – – AOX 90.7 [89]
Modified anaerobic baffled reactor 71 71 VFA �32 [75]

a UAF.

168 M. Kamali et al. / Chemical Engineering Journal 298 (2016) 162–182
flocculant at the optimal conditions (coagulant dosage of 871 mg/L,
flocculant dosage of 22.3 mg/L and pH 8.35) recovered 72.7% of
water as a result of the treatment of a PPMW from a primary
sedimentation tank.

3.2. Wastewater and sludge from P&P production processes

Virgin or RCFs are used as raw materials for the production of
P&P. For this raw materials, a variety of chemical, mechanical or
a combination of both methods have been applied so far (Table 1).
Chemical additives are used in the several stages of P&P production
process, due to some reasons such as the reduction of the water
consumption and saving the energy and raw materials. However,
through the recovery of the chemical used for the manufacturing
processes of P&P, the mills are able to reuse a portion of the
required chemical raw materials. For instance, the black liquor
from bleaching process can be concentrated and burned in order
to recover inorganic smelt of Na2CO3 and Na2S to be re used for
cooking the unbleached pulps [47]. However, such strategies
would require the infrastructures for the chemical recovery
and many of the small and some of medium scale P&P mills
(<100t/d) lack of such facilities and, as a result, they discharge
the rejects directly into the receiving environment [48]. In addition
to the production method applied, the nature and origin of the raw
materials used can cause the presence of some toxic and non toxic
substances such as resin acids (from conifer species), sterols
(mainly b sitosterol), waxes, and b sitosterol esters (from the Kraft
cooking and oxygen pre bleaching of Eucalyptus sp.) in the wastes
produced from the P&P making processes [21,49].

Table 2 presents the results of some recent studies indicating
the performance of physicochemical and biological P&P treatments
methods. Various approaches applied for the treatment of PPMW
have shown different capabilities to remove the generated pollu
tants from the PPMW. However, there are some main drawbacks
that have restricted their adoption by the mills. For instance, in
spite of the acceptable performance of physico chemical methods
for the removal of various wastewater parameters (e.g., chemical
oxygen demand (COD), biochemical oxygen demand (BOD),
adsorbable organic halogens (AOXs), TSS, and lignin), main limita
tions such as to be relatively expensive as well as maintenance
requirements besides technical barriers, such as membrane fouling
for membrane reactors are restrict their wider applications.



Fig. 4. A schematic of the AD steps.

M. Kamali et al. / Chemical Engineering Journal 298 (2016) 162–182 169
Biological methods also have shown the feasibility for the treat
ment of wastewater frommany types of P&P production processes.
Although activated sludge processes are currently the major
treatment for P&P mill effluents, AD has attracted a great amount
of attention in recent years due to its inherent merits such as
biogas production and minimizing the solid waste production,
which has made it an attractive candidate for the treatment of
PPMW. However, the toxic effect of some P&P effluents (e.g., kraft
bleaching effluents) for the bacterial communities as well as the
sensitivity of the biological systems to the environmental and
operational conditions (e.g., restriction of AD and the fungal
activity under high pH) are among the main problems of such
systems to deal with PPMW. Having this in mind, the optimization
of the efficiency of such biological systems is the most important
step to achieve the desired performance and facilitation of
transferring these technologies from lab scale to full scale
applications [2,50,51].

In addition, the treatment of P&P wastewater normally pro
duces a large amount of primary and secondary waste sludge
which management and disposal are contributing to about 60%
of the total PPMW treatment cost [52]. The characteristics of the
primary and secondary sludge are highly dependent on the raw
materials used, on the P&P production process, and on the applied
subsequent wastewater treatment processes. Primary sludge
consists mainly of higher size rejects such as fibrous materials
(cellulose, hemicellulose and lignin), as well as the rejects from
paper making process such as fillers and metallic components,
sand, coatings, etc, in the case of paper making from RCFs (Table 1).
However, non biodegradable compounds and other rejects from
P&P production processes, based on the efficiency of the applied
wastewater treatment processes [50], as well as the biomass from
the microbial communities and the cell decay materials are the
main constituents of the secondary sludge [53].
4. Anaerobic digestion of wastewater and sludge

Hydrolysis, acidogenesis, acetogenesis and methanogenesis are
the main steps involved in the AD process (see Fig. 4). Lignocellu
losic materials present in P&P wastes have the potential to slow
down the hydrolysis step of the AD process. In addition, anaerobic
reactor configuration, operational and environmental conditions
(i.e., HRT, pH, temperature), and the presence of inhibitory com
pounds like ammonia, sulfide, chlorides, heavy metals, and hardly
biodegradable compounds in the wastewater or sludge contents
can potentially contribute to slow down the AD process, resulting
in a lowmethane yield and process instability [11]. The factors that
critically affect the performance of AD for the treatment of P&P
wastewater and sludge are reviewed and discussed in the next
sections.
4.1. AD of PPM wastewater

4.1.1. Reactor configuration
Among the high rate anaerobic reactors, anaerobic filters (AFs),

upflow anaerobic sludge bed reactors (UASBs) and anaerobic mem
brane bioreactors (AnMBRs) have been mainly applied to treat the
P&P mill wastewaters.
4.1.1.1. AFs. AFs are earlier types of high rate anaerobic reactors
with relatively simple configuration, compared with other types
of AD reactors such as fluidized bed reactors (FBRs) and UASB reac
tors [90]. Show & Tay (1999) [91] showed that the texture and the
porosity of the media surface can significantly influence the
removal of the chemical oxygen demand (COD) by anaerobic filter
reactors. In recent years, novel filter media such as sludge fly ash
ceramic particles [92], clay ceramic particles [93], and pumice



170 M. Kamali et al. / Chemical Engineering Journal 298 (2016) 162–182
stone [94] have been successfully applied in order to improve the
AD by using AFs.

However, the application of such systems for the treatment of
wastewater from P&P mills is limited, when compared to reactors
with internal settlers, such as UASB reactors. Satyawali, Pant,
Singh, & Srivastava (2009) [95] applied an upflow anaerobic packed
bed reactor (UAPBR) with brick ballasts as packing material for the
treatment of rayon grade pulp drain effluents. They observed 74.5%
and 81% reductions in COD and BOD respectively, at an optimum
HRT of 12 h. Deshmukh et al. (2009) [89] reported AOX degrada
tion from a PPM bleaching effluent by using an AF with upflow.
They observed 88% and 28% removals of AOX at initial concentra
tions of 28 mg AOX/L and 42 mg AOX/L, respectively, and HRT of
20 days. Bakhshi et al. (2011) [96] studied the removal of phenol
from a synthetic wastewater by using a pilot scale UAPBR. Under
mesophilic conditions and HRT of 24 h, the maximum biodegrada
tion of phenol and biogas production achieved were 98% and
3.57 L/d, respectively. Jong & Parry (2003) [97] achieved more than
82% removal of sulfate from contaminated waters by using a
bench scale UAPBR filled with silica sand at an organic and sulfate
loading rates of 7.43, and 3.71 kg/d/m3, respectively. Moreover,
they observed removals of Cu and Zn >97.5%, removals of Ni of
77.5%, and removals of As and Fe >82%.

The performance of such reactors is mainly impaired by
clogging due to the presence of high amounts of suspended solids
leading to short circuiting of the wastewater [98]. Although some
improvements have been proposed to solve this problem, such as
a biological pre treatment [99], further research and developments
are critical and necessary, in order to find out technical and
economical solutions for this problem.

4.1.1.2. UASBs. Among the several types of anaerobic reactors,
UASB has been commonly adopted by pulp and paper industry
since 1980’s, due to its advantages when compared with other
types of high rate anaerobic reactors, such as low investment
requirements [13]. Buzzini & Pires (2002) [100] reached 80% on
average removal of COD when treating diluted black liquor from
a kraft pulp (KP) mill by using an UASB reactor. The performance
of a bench scale UASB was also investigated by Buzzini, Gianotti,
& Pires (2005) [101] for the treatment of simulated bleached and
unbleached cellulose pulp mill wastewaters. They achieved 76%
on average removal of COD and 71 99.7% on the removal of
chlorinated organics. They also observed no inhibitory effect of
the chlorinated organics on the removal of COD during the exper
iments. Chinnaraj & Rao (2006) [102] reported 80 85% reduction in
COD, while producing 520 L/kg COD of biogas, after the replace
ment of an anaerobic lagoon by an UASB installation (full scale)
for the treatment of an agro based PPMW. Moreover, they
achieved a reduction of 6.4 Gg in CO2 emissions through the
savings in fossil fuel consumption, and 2.1 Gg reduction in
methane emissions from the anaerobic lagoon (equal to 43.8 Gg
of CO2) in nine months. Zhenhua & Qiaoyuan (2008) [103]achieved
98% and 85.3% reductions in BOD5 and COD, respectively, from
pulping effluents by using a combination of UASB and sequencing
batch reactors (SBRs), while the removal efficiency when the
substrate was just treated by a UASB reactor was considered to
be 95% and 75% for BOD5 and COD, respectively at an HRT of
1 day. Rao & Bapat (2006) [104] achieved 70 75% and 85 90%
reductions of COD and BOD, respectively, and a methane yield of
0.31 0.33 m3/kg of COD reduced, when using a full scale UASB
for treating the pre hydrolysate liquor from a rayon grade pulp
mill. Puyol, Mohedano, Sanz, & Rodríguez (2009) [105] studied
the effective removal of 2,4 DCP by using both UASB and anaerobic
expanded granular sludge bed reactor (EGSB). Moreover, they
indicate that EGSB reactor exhibited a better efficiency for the
removal of both COD and 2,4 DCP (75% and 84%, respectively),
when compared with UASB reactor (61% and 80%, respectively),
at loading rates of 1.9 g COD/L/d and 100 mg 2,4 DCP/L/d.

4.1.1.3. AnMBRs. In recent years, AnMBRs which combine the
advantages of AD process and membrane separation mechanisms
have received considerable attention due to their advantages for
wastewater treatment such as lower sludge production and energy
requirements over conventional anaerobic treatment methods
[106]. By adopting anaerobic membrane technologies, it is possible
to achieve complete solid liquid phase separation and, as a result,
complete biomass retention [107]. Since 1990 s, some studies have
been carried out to investigate the efficiency of such systems for
the treatment of PPMW, and have shown 50 96% removal of
COD [108]. Xie et al. (2010) [109] investigated the performance
of a submerged anaerobic membrane bioreactors (SAnMBRs) for
the treatment of kraft evaporator condensate at mesophilic condi
tions. They reached 93 99% COD removal under an OLR of 1 24 kg
COD/m3/day. Moreover, the methane production rate was
observed to be 0.35 ± 0.05 L/g COD reduced. Lin et al. (2009)
[110] achieved 97 99% COD removal from a kraft evaporator con
densate at a feed COD of 10,000 mg/L in two pilot scale (ther
mophilic and mesophilic) submerged AnMBRs. Gao, Lin, Leung, &
Liao (2010) [111] observed about 90% COD removal during the
steady period (22nd 33rd day) of the performance of a submerged
AnMBR, treating thermomechanical pulping (TMP) whitewater.

Several types of membranes such as PVDF based membranes
[112], hollow polymeric fibers [113], ceramic tubular [114], etc.
have been so far developed for the treatment of the various types
of wastewaters. However, flat sheets of polyvinylidine fluoride
(PVDF), as a flexible, low weight, inexpensive, and highly non
reactive material, are the dominant membranes used for the treat
ment of P&P mill effluents such as Kraft evaporator condensate
[110] and TMP whitewater [111], as internal configurations. The
maintenance and operational costs arising from membrane fouling
and the frequent cleaning requirement of such hydrophobic poly
meric membranes as well as being relatively energy intensive are
nevertheless considered the main obstacles of such treatment sys
tems dealing with various types of wastewaters. After studying the
fouling mechanisms in AnMBRs, Charfi, Ben Amar, & Harmand
(2012) [115] concluded that the cake formation is the main mech
anism responsible for membrane fouling in AnMBRs. Such findings
were also corroborated by other studies [110]. Although some
measures such as feed pre treatment, optimization of operational
conditions, broth properties improvements, and membrane clean
ing have already been applied to control the membrane fouling
process [14], this issue demands further studies to enhance AnMBR
performance.

4.1.1.4. Other types of AD reactors. The application of other types of
anaerobic reactors has also been investigated for the treatment of
PPMW, although the number of such studies is scarce in the liter
ature. For instance, Grover, Marwaha, & Kennedy (1999) [116]
achieved a maximum of 60% COD removal from black liquor treat
ment by using an anaerobic baffled reactor (ABR) at an organic
loading rate (OLR) of 5 kg/m3/d, a HRT of 2 d, a pH 8.0 and a tem
perature of 35 �C.

Table 3 summarizes the performance of various reactor config
urations for the anaerobic treatment of PPMWs.

4.1.2. Operating conditions
4.1.2.1. HRT. HRT is one of the most significant influencing factors
that can potentially affect the performance of an anaerobic reactor.
In UASB reactors type, at high HRTs, the upflow velocity (Vup)
decreases, and, as a result, the efficiency of the reactor for the
removal of the suspended solids increases [119]. Moreover, ele
vated HRT can enhance the COD removal through the elevation



Table 3
Performance of various reactor configurations for the anaerobic treatment of PPMWs.

Reactor configuration Effluents origin Parameters References

COD Other parameters

Initial
(mg/L)

Removal
(%)

Parameter/
substance

Initial
(mg/L)

Removal
(%)

UAPBR, (brick ballasts
as packing material)

Rayon grade pulp drain effluent 3200a 74.5 BOD – 81 [95]
TSSb – 62.7
TDSc – 52

UAF Bleach composite wastewater – – AOX 28 88 [89]
AOX 42 28

UAPBR Synthetic phenolic wastewater – – Phenol 1000 98 [96]
UAPBR, filled with

silica sand
– – Sulfate 2280 82 [97]

– Cu 10.8 >97.5
Zn 10.3 >97.5
Ni 9.5 82
As 10.6 82
Fe 11.6 82

UASB Diluted black liquor 1400 76–86 – – – [100]
UASB Diluted black liquor 1400 76 Chlorinated

organics
15 71–99.7 [101]

UASB Bagasse-based P&P mill 2000–7000 80–85 – – – [102]
VFA 500–3500 –
SS 400–1000

UASB + SBR
UASB

Wheat straw explosion pulping effluent – 85.3 BOD5 – 98 [103]

– 75 BOD5 – 95
UASB Synthetic wastewater containing 2,4-DCP 1900 61 2,4-DCP 100 (mg/L/day) 80 [105]
EGSB Synthetic wastewater containing 2,4-DCP 1900 75 2,4-DCP 100 (mg/L/day) 84